
POLYMERIC SUBSTANCES AND MICROBIAL COMMUNITIES IN 

SOURCE WATER AND IN BIOFILTRATION PROCESSES IN THE 

TREATMENT FOR DRINKING WATER 

 

 

 

by 

 

Xinhai (August) Guo 

 

 

 

 

 

A thesis submitted to the Department of Chemical Engineering 

In conformity with the requirements for 

the degree of Master of Applied Science 

 

 

 

 

Queen’s University 

Kingston, Ontario, Canada 

(January, 2015) 

Copyright ©Xinhai (August) Guo, 2015 



ii 

 

Abstract 

The application of membrane filtration for drinking water treatment is limited by membrane 

fouling due to the accumulation of biopolymers. Biofiltration may be an effective pretreatment approach 

to reduce the biopolymers, thus improving the performance of membrane filtration. Biological treatment 
[...]
effluents. Additionally, NF membranes have a net negative surface charge as the membranes 

contain ionizeable groups, such as carboxylic or sulfonic acid groups. Therefore, some ions can 

be removed by NF based on the mechanism characterized by the electric potential between 

charged membrane and feed solution (Van der Bruggen et al., 2003). RO membranes are dense 

membranes without predefined pores. Hence, the permeation is slower and the rejection through 

the RO membranes is not the result of sieving. Instead, the retention of solutes is due to solution-

diffusion mechanism. RO membranes require high pressure, consequently higher energy 

consumption (Van der Bruggen et al., 2003).  

Membrane filtration processes can also be classified according to different operating 

conditions. Based on the applied trans-membrane pressure, membranes can be broadly divided 

into two classes: high pressure driven membranes and low pressure driven membranes (Huang et 

al., 2009). Low pressure driven membrane processes (LPMs) are typically operated at a pressure 

less than 1-2 bar. LPMs include MF and “loose” UF membranes (pore size larger than 10nm), 



 

 

  

8 

which are commonly applied in water and wastewater treatments. With pore size ranging from 10 

to 100 nm, LPMs are effective in eliminating turbidity and pathogens but not effective for 

removing disinfection by-products and organic micropollutants.  

Using pressure-driven processes, untreated water is processed either through dead-end 

filtration or cross-flow filtration, which are the two most frequently used operations in industry 

(Drexler and Yeh, 2014).  Typical flow patterns during dead-end and cross-flow filtration are 

illustrated in Figure 2-1.  

 

 

Figure 2-1 Schematic of (a) dead-end filtration and (b) cross-flow filtration, modified from: 

Drexler and Yeh (2014) 

During dead-end filtration process, water flows perpendicular to the membrane, where 

substances with sizes larger than membrane pores accumulate on the membrane surface. During 

dead-end filtration, all the energy applied is transmitted to the membrane forcing the water across 

the membrane. Dead-end filtration has an appealing feature that energy loss during the process is 

less than the application of cross-flow filtration. However, the disadvantage is that this filtration 

mode is prone to membrane fouling, and consequently results in greater resistance for water to 



 

 

  

9 

pass through (Liang et al., 2014). Therefore, dead-end filtration requires frequent backwash to 

clean the surface and restore the filtration capability. When membrane cleaning is performed 

(physically, chemically or hydraulically), the membrane module is temporarily out of service; 

hence, dead-end filtration is a considered as a discontinuous process. Therefore, membrane 

fouling control is of vital importance for dead-end filtration to extend the filtration time and to 

minimize recovery cleaning or maintenance. In practice, dead-end filtration is often applied to 

source water with low concentrations of particles, such as in the drinking water industry.  

On the other hand, cross-flow filtration (also known as tangential-flow filtration) features 

the parallel flow of feed water to membrane. Compared to dead-end filtration, cross-flow 

produces higher flux as a parallel flow pattern creates shear force restricting the growth of 

foulants.  The majority of the solutes end up flowing with the concentrate instead of accumulating 

on the membrane.  In addition, the filtration efficiency of this filtration mode is relatively low as 

the largest part of feed water will leave the module and be recycled, and only small part is used 

for permeate production.  Consequently, cross-flow operation has a higher energy cost. 

2.2 Membrane Applications in Drinking Water Treatment 

Millions of preventable deaths in the world, mostly in developing countries, are caused 

by waterborne pathogens that come from polluted drinking water (Gao et al., 2011). Membrane 

filtration systems are an approach to eliminate the risk of drinking water-associated diseases or 

deaths by removing the microbial contaminants from the drinking water. The application of 

LMPs in drinking water treatment has been drastically increased in the past decade mainly due to 

their high level of pathogen removal (Guo et al., 2010). Compared to conventional surface water 

treatment system, which consists of coagulation, flocculation, sedimentation, filtration, and 



 

 

  

10 

chlorination, LMPs present many advantages, including high quality water production, decrease 

reliance on chemical consumption during treatment process, smaller footprint, lower energy 

consumption, and the capability of handling wide fluctuations in feed quality. 

Among different membrane technologies, UF has been increasingly accepted as a 

primary option for drinking water treatment as UF membrane has higher selectivity when 

compared to MF and lower filtration energy consumption when compared with NF and RO (Guo 

et al., 2010). With the decreasing cost of UF membrane, this process has also become affordable 

and gradually accepted by developing countries (Gao et al., 2011).  

2.3 Membrane Applications in Desalination & Wastewater Reclamation 

With the climate change and population growth, water scarcity has become a worldwide 

concern. It has been projected that about over 1 billion people are living without clean drinking 

water, and about 2.3 billion people are living in the regions with water shortage (Service, 2006).  

In an attempt to reduce the pressure from increasing demand of potable water, different strategies 

are being investigated, and great effort has been put into exploitation of water supplies.  

Wastewater reuse represents a promising solution, where highly treated effluent are 

discharged directly into groundwater or surface water with the purpose of augmenting drink water 

supplies (Rodriguez et al., 2009). The reclamation of wastewater can serve as a shortcut within 

the natural water cycle, and allow for a more rapid delivery system to increase the availability of 

drinking water. Constant water production can also be expected, as its source water is not 

dependent on precipitation (Wintgens et al., 2005). Saline water, 96.5% of the water on this 

planet, is another important source of potable water supplies.  Seawater desalination presents an 

alternative for irrigation, industrial and municipal use, and an important source for drinking water 



 

 

  

11 

production (Greenlee et al, 2009). The first countries using desalination on a large scale for 

municipal drinking water production were in the Middle East, whereas the first practices of 

wastewater recycling for potable water supply was observed in a full-scale wastewater 

reclamation plant in Namibia.  

Desalination is a general term for a treatment process removing salt from water to 

produce fresh water that is defined as containing less than 1000 mg/L of salts or total dissolved 

solids (Greenlee et al, 2009). Above the defined concentration, properties of the water including 

taste, color, corrosion propensity and odor can be adversely affected. For seawater desalination, 

RO, NF, and electrodialysis are the three available membrane processes. Electrodialysis relies on 

an electric current that causes ions to move through parallel membranes, and is typically only 

applied for brackish water desalination (Reahl, 2006). Research has shown that NF is not able to 

desalt seawater to meet drinking water standards (Greenlee et al, 2009). However, NF membrane 

has been coupled with RO to treat seawater, where NF membrane functions as a barrier for 

divalent ions, including calcium and magnesium, as well as dissolved organic substances. On the 

other hand, RO is able to reject monovalent ions such as sodium and chloride. Typical RO 

membranes are able to remove more than 99% of salt, where some membranes has shown as high 

as 99.7%-99.8% salt rejection when operated under standard test conditions (Greenlee et al, 

2009). RO membrane filtration has expanded to approximately 44% of global desalting 

production, and an 80% share in the total number of desalination plants installed worldwide due 

to the decrease of costs and improvement of materials (Greenlee et al, 2009). 

The most common concern for the reuse of wastewater is the high concentration of 

potentially pathogenic microorganisms frequently present in secondary wastewater effluents. 



 

 

  

12 

Incorporating membrane filtration into water reuse schemes provides a strong barrier for all the 

microorganisms and viruses (Wintgens et al., 2005). Membrane processes are considered as key 

elements of advanced wastewater reclamation and reuse systems and have already been 

implemented into several full-scale reclamation plants including the most well-known, New 

Goreangab Water Reclamation Plant, located in the capital of Namibia, one of the most arid 

countries in the world (Lahnsteiner and Lempert, 2007).  

In the Old Goreangab Water Reclamation Plant, dam water is treated by a conventional 

treatment process that consists of flocculation, dissolved air flotation, rapid sand filtration, 

granular activated carbon filtration and chlorine disinfection. Treated water from the old plant is 

not biological safe and sustainable for human consumption, and it is only used for irrigation 

purpose (mainly for recreational fields) (Lahnsteiner and Lempert, 2007). The insufficient 

removal of chemical and microbial contaminants from wastewater using conventional treatment 

indicates that more advanced treatments are required for wastewater reuse (Ho et al., 2011).  In 

order to address the problem and meet the potable water demand, the New Goreangab Water 

Reclamation Plant, was designed and constructed. Secondary effluent is treated in the following 

processes including pre-ozonation, coagulation & flocculation, dissolved air flotation, dual media 

filtration, main ozonation, activated carbon filtration, ultrafiltration and chlorination.  After 

initiation of the new reclamation plant in December 2002, 24,000 m
3
/day of reclaimed water was 

produced, making up an average of 25% of the total potable water in the city. The amount of 

reclaimed water reaches a maximum of 50% of the water available during periods of water 

scarcity  (Lahnsteiner and Lempert, 2007).    



 

 

  

13 

2.4 Membrane Fouling and Associated Foulants  

2.4.1 Membrane Fouling Associated with Water Treatment Applications 

Although membrane filtration has many superior and attractive features, fouling issues 

that arise during long-term operations restrict its widespread application (Zularisam et al., 2006). 

During the filtration process, inorganics, organics and microorganisms in the influent/feed water 

are rejected to a variable but generally significant degree (> 99%), and accumulate on the 

membrane. This clogs the membranes and results in the long-term flux decline of the system. 

This phenomenon is known as membrane fouling (Wiesner and Apte, 1996).  

Membrane fouling can be further divided into two types: physically reversible and 

physically irreversible fouling. Reversible fouling can be depicted as the deposition of retained 

substances on the membrane surface that exists as a gel-like cake layer, whereas irreversible 

fouling refers to the adsorption of pore clogging solutes building up within the membrane matrix 

(Zularisam et al., 2006).  After a certain amount of filtration time, foulants accumulated on the 

membrane start to cause a severe reduction of membrane permeability, and cleaning of membrane 

is required to restore its filtering capability. Physically reversible fouling caused by particulate 

and colloidal foulants without affinity to the membrane surface can be eliminated by physically 

cleaning, including backwashing, hydraulically flushing and scouring with air bubbles. Foulants 

with affinity to the membrane surfaces leading to physically irreversible fouling, need to be 

removed through chemical cleaning, often referred to recovery cleaning when comparing with 

operational strategies including backwashing etc. Recovery cleaning involves reaction between 

chemicals and foulants to mitigate the affinities of foulants to the membrane surface. Some 

colloidal organic substances possess strong affinities to the membrane regardless of solution 



 

 

  

14 

chemistry, making them particularly crucial to irreversible fouling (Huang et al., 2009). Recovery 

cleaning is disadvantageous for several reasons (i.e. increased production downtime, energy 

usage, chemical consumption and waste generation) but, most importantly, it can deteriorate the 

membrane material reducing the lifetime of the membrane (Kennedy et al., 2008). 

2.4.2 Membrane Foulants  

In surface water treatment, foulants include particulate and dissolved organic and 

inorganic substances, as well as microorganisms and microbial products  (Zularisam et al., 2006). 

They are collectively defined as a group known as NOM.  NOM fouling is attributed to large 

particles that are rejected by the membrane, and accumulating on the membrane surface to form a 

cake or gel layer, and the adsorption of non-retainable substances in the inner pores of the 

membrane (Van Geluwe et al., 2011). Based on size, NOM can be categorized as particulate 

organic matter (POM, size >0.45µm) and dissolved organic matter (DOM, size < 0.45µm). 

Reversible fouling is caused by the accumulation of POM whose sizes are larger than membrane 

pore size (Chang et al., 2002). On the other hand, DOM causes more detrimental effects on 

membrane performance as this material is able to diffuse through the pores, and accumulate 

within the membrane causing irreversible fouling (Zularisam et al., 2006).  

 Specific organic substances have been identified as important membrane foulants (Hallé 

et al., 2009). Early investigations suggested that hydrophobic fractions of NOM (i.e. humic 

substances) were more responsible for membrane clogging. Intermolecular hydrophobic 

interations (Yuan and Zydney, 1999) and electrostatic interactions (Li and Elimelech, 2004) are 

the two mechanisms causing the binding between hydrophobic NOM and membranes. More 

recent studies have revealed hydrophilic NOM (carbohydrate or protein) to be the major foulants 



 

 

  

15 

(Hallé et al., 2009). Hallé et al. (2009) reported that humic substances were found to be irrelevant 

to either reversible or irreversible fouling, whereas protein was reported to be highly related to 

irreversible fouling of polymeric UF membrane under normal operating conditions. In a study of 

a long term UF membrane operation with surface water, it was also observed that protein-like 

substances were strongly correlated to irreversible fouling (Peldszus et al., 2011). However, the 

role of protein in irreversible fouling and the exact mechanism still remain unknown in the 

membrane filtration of surface water. On the other hand, PN were found to have a poor 

correlation with reversible fouling. Therefore, Peldszus et al. (2011) suggested that proteins 

played a different role in reversible and irreversible fouling in membrane filtration of surface 

water. In a long-term membrane filtration study at a drinking water facility, Kimura et al. (2004) 

using Fourier-transformed infrared spectra analysis found that polysaccharides played an 

important role in irreversible fouling. Yamamura et al. (2007) reported that carbohydrates were 

the dominant membrane foulant regardless of the type of the membrane.  A two-step fouling 

proposed by Yamamura et al. (2007) suggests that hydrophobic (humic-like) substances attach to 

the membrane and narrow the pore size of the membrane and facilitate the hydrophilic 

(carbohydrate-like) compounds to further absorb to membrane surface. 